
GATE (4m WIDE)

EQ
U

AL
IZ

AT
IO

N
 T

AN
K-

1
FO

U
N

D
AT

IO
N

SLUDGE HOLDING TANK
& FILTER FEED TANK

FOUNDATION
5000 USG

TR
EA

TE
D

 W
AT

ER
 T

AN
K

FO
U

N
D

AT
IO

N

PROCESS TANK  & PLANT
ROOM FOUNDATION

10
00

0 
U

SG

10
00

0 
U

SG

8400

64
00

34
00

64
00

43
01

55003400150037004700150034001500

92
99

15
01

28
00

93
00

30
00

T-7

T-6

T-1

P-
3A

P-
3B

P-
1B

P-
1A

SLUDGE HOLDING TANK

1006001143400251

36
6

20
0

51
8

41
9

100 900 1194 300

20
0

80
0

10
0

46
0

13
3

50
0

110011002000

5300

25
00

40
0

29
9

29
9

2"-RS-uPVC

1"-RS-uPVC

50
0

1"
-T

S-
uP

VC

1"-TS-uPVC

1 
1/

2"
-T

S-
uP

VC

2"
-A

S-
uP

VC

550550

1100

2"-AS-uPVC

2"
-W

S-
uP

VC

250250

24
9

500 1000 500 550 550

10
00

15
00

15
00

15
00

74
1

74
1

500

21
1

10
0

90
0

265

3"-AIR-GI1"
-A

IR
-u

PV
C

1/
2"

-A
IR

-G
I

1"
-A

IR
-u

PV
C

1"
-A

IR
-u

PV
C+0

.3
0

+0
.3

0

BSC-1

R
AW

 S
EW

AG
E 

IN

10
0 

m
3/

da
y

2"
-R

S-
uP

VC

BAR
SCREEN

CHAMBER

T-
4

T-
3B

T-
3A

T-
2

SM
-1

P-
2B

P-
2AAB

-1
-A

/B

C
P-

1

AC
F-

1
M

M
F-

1 AN
OX

IC
 T

AN
K

MB
BR

 T
AN

K-
1

MB
BR

 T
AN

K-
2

SE
TT

LIN
G 

TA
NK

D
T-

1

PL
AN

T 
RO

OM

T-5

FILTER FEED TANK

2"-TS-uPVC

400

2"-TS-uPVC

2"-WS-uPVC

1600

CELARCLIENT

C
ELAR

C
LIEN

T

1 1/2"-RS-uPVC

C
ELAR

C
LIEN

T

1 1/2"-TS-uPVC

1"
-T

S-
uP

VC

1"-AIR-GI

2000

1/2"-AIR-uPVC

C
EL

AR
C

LI
EN

T

56
00

+0
.3

0

+0
.3

0

EQUALIZATION TANK TREATED WATER TANK

C
ELAR

C
LIEN

T

1"-AIR-GI

900 900 225225 250

14
9

3227 9703303

38
81

Ø7
67

Ø
76

7

31
9

47
01

4"-AIR-uPVC 4"-AIR-uPVC

TANK & EQUIPMENT DETAILS
TAG DESCRIPTION SIZE / CAP MOC QTY

BSC-1 BAR SCREEN CHAMBER 0.7m x 1.25m x 0.8m MS-EP 1 NO.

BS-1 BAR SCREEN 1.25m x 1.0m (SPACING 5mm) MS-EP 1 NO.
T-1 (BY-CLIENT) EQUALIZATION TANK 10000 USG GRP 1 NO.

T-2 ANOXIC TANK 1.1m x 2.5m x 3.0m (8.25m3) MS-EP 1 NO.

T-3A MBBR TANK-1 2.0m x 2.5m x 3.0m (15m3) MS-EP 1 NO.

T-3B MBBR TANK-2 1.1m x 2.5m x 3.0m (8.25m3) MS-EP 1 NO.

T-4 SETTLING TANK 1.1m x 2.5m x 3.0m (8.25m3) MS-EP 1 NO.
T-5 (BY-CLIENT) FILTER FEED TANK 5000 USG GRP 1 NO.
T-6 (BY-CLIENT) SLUDGE HOLDING TANK - USG GRP -

T-7 (BY-CLIENT) TREATED SEWAGE TANK 10000 USG GRP 1 NO.

P-1-A / B SEWAGE TRANSFER PUMP 4.16m³/hr @ 8.0-10Bar CI BODY, SS IMPELLER 2 NOS.

P-2-A / B SLUDGE RE-CIRCULATION PUMP 4.16m³/hr @ 2.0-2.5Bar CI BODY, SS IMPELLER 2 NOS.

P-3-A / B FILTER FEED CUM B/W PUMP 4.16m³/hr @ 2.5-3.0Bar CI BODY, SS IMPELLER 2 NOS.

AB-1-A / B AIR BLOWER 220 Nm3/hr @ 350 mBAR AS PER MANUFA. STD. 2 NOS.

MMF-1 MULTIMEDIA FILTER 30" x 72" FRP 1 NO.

ACF-1 ACTIVATED CARBON FILTER 30" x 72" FRP 1 NO.

DT/DP-1 DISINFECTANT DOSING (HYPO) 100 L / 0.6 LPH @ 2.5 Bar PE 1 NO.

SM-1 ANOXIC SUBMERSIBLE MIXER - - 1 NO.

CP-1 CONTROL PANEL 0.8m x 0.3m x 1.0m - 1 NO.

SAMPLE
 D

OC- D
WG FILE

 O
N PAID

 SECTIO
N

AutoCAD SHX Text
BOUNDARY

AutoCAD SHX Text
BOUNDARY

AutoCAD SHX Text
BOUNDARY

AutoCAD SHX Text
BOUNDARY

AutoCAD SHX Text
STP PLANT 25.2m x 20m

AutoCAD SHX Text
ACCESS DOOR (0.9mx2.2m)

AutoCAD SHX Text
SPLIT A/C UNIT

AutoCAD SHX Text
WALL MOUNTED

AutoCAD SHX Text
ACCESS PATHWAY

AutoCAD SHX Text
CAGE LADDER



1100200011001100

7800

2500

1100200011001100

1100 2000 1100 1100

2500

2500

1

2
3

WL 2.8M

FRONT VIEW

BACK VIEW

LEFT SIDE VIEW

NOZZLE FLANGE (SORF CLASS 150) QTY PROJECTION ELEVATION (BOP)

N1 2" ANOXIC TANK INLET 1 NO 100 mm +2800

N2 2" ANOXIC TANK SLUDGE RE-CIRCULATION 1 NO 100 mm +2800

N3 2" ANOXIC TANK DRAIN 1 NO 100 mm +50

N4 2" MBBR TANK-1 DRAIN 1 NO 100 mm +50

N5 2" MBBR TANK-2 DRAIN 1 NO 100 mm +50

N6 2" SETTLING TANK OUTLET 1 NO 100 mm +2600

N7 2" SETTLING SCUM REMOVAL 1 NO 100 mm +2500

N8 2" SETTLING TANK DRAIN 1 NO 150 mm +75

SL. NO. DESCRIPTION QTY MATERIAL

1 WEIR PLATE PL-6X200X2500 1 NO ASTM A36

2 WEIR PLATE BOTTOM PL-6X200X2500 1 NO ASTM A36

3 BUFFER PLATE PL-6X400X2500 1 NO ASTM A36

4 BUFFER PLATE PL-6X2000X2500 1 NO ASTM A36

5 ANGLE-L50X50X5-2500 3 NOS ASTM A36

6 ANGLE-L50X50X5-1100 6 NOS ASTM A36

7 CHANNEL-UPN-100-2500 2 NOS ASTM A36

8 ANGLE-L50X50X5-2000 1 NO ASTM A36

BUFFER PLATE-6MM

100

2500

10
020
0

2500

40
0

2500
20

0

1

2

3

M.S.WEIR PLATE-6MM

M.S.WEIR PLATE BOTTOM-6MM

BUFFER PLATE-6MM

2500

20
004

N4 N5N3

N7

N8 N5 N8

N7

SECTION: F-F

DECK FRAME DETAILS

(SHOULD BE PROVIDE SUPPORT FOR DECK
FRAME ON INSIDE OF THE TANK)

25
00

550

1100

5

6

550

50
0

50
0

50
0

20
00

50
0

7

F F

2500

40
0 30
0 20
0

25
0

32°32
°

4

7800

300

WL 2.7M
WL 2.6M

WL 2.7M

30
00

2500

WL 2.8M
WL 2.7MWL 2.7M

ANOCIX TANK OUTLET CUTOUT

WL 2.6M

425250425

25
0

81
9817

10
00

10
00

10
00

1125 250 1125

29
8

10
0

36
5

10
0

29
8

DETAIL-B

DETAIL-B

WL 2.6M
N2

DS-2
(DIFFUSER SUPPORT

DERAILS (3NOS.)

25
0

PLAN

N3N4N5

N8

N7

25
00

DS-2

DS-1

DS
-1

DS-1

DS
-1

75
0

30
0

N1

MIXER SUPPORT

N2

N4
N3

LIFTING SYSTEM

TAG  DESCRIPTION SCOPE

W Wall Fixing Structure Tank Fabricator

X Mixer Sliding Bracket By Celar

Y Guide Rail 60x60 Tank Fabricator

Z Bottom Fixing Structure Tank Fabricator

1 By Celar

2 By Celar

3 By Celar

4 By Celar

300

20
0

13
00

10
00

N1N1

DETAIL-Z
BOTTOM FIXING STRUCTURE

MS PLATE (6mm)

DETAIL-W
WALL FIXING STRUCTURE

MS PLATE (90mmx45mmx6mm)

MS PLATE (10mm)

DETAIL-Y
GUID RAIL DETAILS

MS PLATE (120mmx120mmx6mm)

MS PLATE (200mmx200mmx6mm)

MS PLATE (90mmx45mmx6mm)

301

200

UPN-100
SHS-60x60x5 (SS304)

231

75
0

30
0

DS-1
(DIFFUSER SUPPORT

DERAILS (4NOS.)

20
0

50

25
040
0

TAG SUPPORT LOCATION ELEVATION (BOP) TYPE OF SUPPORT LENGTH QTY

PS-01
Anoxic tank inlet (uPVC
Pipe-1") +2000, +1000 'L' Angle (40x40x5) 300mm 2 NOS

PS-02
Anoxic tank Re-circulation
(uPVC Pipe-2") +2000, +1000 'L' Angle (40x40x5) 300mm 2 NOS

PS-03
Settling tank outlet (uPVC
Pipe-2") +2000, +1000 'L' Angle (40x40x5) 300mm 2 NOS

PS-04
Settling tank scum (uPVC
Pipe-2") +2000, +1000 'L' Angle (40x40x5) 300mm 2 NOS

PS-05 Air blower (GI Pipe-2") +2000, +1000 (Tank Outside) 'L' Angle (50x50x5) 300mm 2 NOS

PS-06 Air blower (uPVC Pipe-1") +2000, +1000 (Tank Inside) 'L' Angle (40x40x5) 250mm 4 NOS

PS-07 Control Panel +700 'L' Angle (50x50x5) 300mm 2 NOS

8

8

59
° 59°

190190

50
0

RIGHT SIDE VIEW

N3

30
00

WL 2.8M

750300 200

DS-2DS-1DS-1 N4
N5

N7

MIXER SUPPORT DETAILS
60
°

7800

25
0

DS-2
DS-2DS-2

DS-1 DS-1

DS-2DS-2
3941000600650444

30
00

MIXER
SUPPORT

N1

N2 N2

N6

N6

N6 N6

1100900500

900 5001100

40
0

25
0

SAMPLE
 D

OC- D
WG FILE

 O
N PAID

 SECTIO
N

AutoCAD SHX Text
ACCESS DOOR (0.9mx2.2m)

AutoCAD SHX Text
SPLIT A/C UNIT

AutoCAD SHX Text
WALL MOUNTED

AutoCAD SHX Text
SPLIT A/C UNIT

AutoCAD SHX Text
WALL MOUNTED

AutoCAD SHX Text
SPLIT A/C UNIT

AutoCAD SHX Text
WALL MOUNTED

AutoCAD SHX Text
ACCESS DOOR (0.9mx2.2m)

AutoCAD SHX Text
SPLIT A/C UNIT

AutoCAD SHX Text
WALL MOUNTED

AutoCAD SHX Text
8MM BOTTOM PLATE

AutoCAD SHX Text
Anoxic Tank (1.1m x 2.5m x 3.0m).5m x 3.0m)m x 3.0m)

AutoCAD SHX Text
MBBR Tank-1 (2.0m x 2.5m x 3.0m)

AutoCAD SHX Text
MBBR Tank-2 (1.1m x 2.5m x 3.0m)

AutoCAD SHX Text
Settling Tank (1.1m x 2.5m x 3.0m)

AutoCAD SHX Text
SS304 BOX: 50mmX50mm

AutoCAD SHX Text
DIA 4 INCH  PIPE (uPVC)

AutoCAD SHX Text
U- BOLT FOR 4 INCH PIPE

AutoCAD SHX Text
SS304 BASE PLATE (100mm X 50mm)

AutoCAD SHX Text
SS304 SUPPORT PLATE (200mm x 50mm)

AutoCAD SHX Text
CAGE LADDER

AutoCAD SHX Text
8MM BOTTOM PLATE

AutoCAD SHX Text
PLATFORM

AutoCAD SHX Text
MIXER

AutoCAD SHX Text
8MM BOTTOM PLATE

AutoCAD SHX Text
MIXER

AutoCAD SHX Text
FRONT VIEW

AutoCAD SHX Text
SIDE VIEW

AutoCAD SHX Text
PLAN

AutoCAD SHX Text
ISOMETRIC VIEW

AutoCAD SHX Text
FRONT VIEW

AutoCAD SHX Text
ISOMETRIC VIEW

AutoCAD SHX Text
FRONT VIEW

AutoCAD SHX Text
ISOMETRIC VIEW

AutoCAD SHX Text
3

AutoCAD SHX Text
1

AutoCAD SHX Text
4

AutoCAD SHX Text
X

AutoCAD SHX Text
Y

AutoCAD SHX Text
Z

AutoCAD SHX Text
2

AutoCAD SHX Text
W

AutoCAD SHX Text
1900x100mm CUTOUT WITH PERFORATED PLATE

AutoCAD SHX Text
8MM BOTTOM PLATE